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TEST REPORT

Report No. :BJ-R210608108A-02-EN
Test ltem :IP67 Test
Client :RAY-TECH INTERNATIONAL LIMITED

Address  :423,0Overseas Students (LongGang) Pioneer Park,
TengFei Road, Longgang, Shenzhen, China
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1.SAMPLE INFORMATION

Sample Name

Lithium battery

Sample Model MC14

Trade Mark LILEAD

Sample No. BJ-R210608108A-2#
Sample Size /

Weight Of Sample |/

Sample Quantity

1PC

Manufacturer RAY-TECH INTERNATIONAL LIMITED
423,0verseas Students (LongGang) Pioneer
Address Park, TengFei Road, Longgang, Shenzhen,

China

Sample Source

Commissioned units send sample

Inspection Type

Commissioning test

Sample Description

Sample appearance is good

2.TEST INFORMATION

Test Items Received Date Date Of Test(s)
Jun.10,2021~
IP67 Test Jun.08,2021 Jun. 11,2021
3.TEST RESULTS

Test Items Test Results

1)No dust and water enter the enclosure of
IP67 Test sample .

2)The output is normal.
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4.1P67 Test

4.1 Reference Standard
Test according to GB/T4208-2017

4.2 Laboratory Environment
Ambient temperature:25+3°C Relative humidity:55+20%RH

4.3 Test Equipment

Test Equipment Equipment Model Calibration Date
Dustpraoyiogt JY-SC-1000 May. 19,2021
chamber
Diving test device XM-IP May.19,2021

4 4 Test Procedure

Pre-

Whether Pre-
treatment

Received .| Sign and take

A

treatment

sample photos

'

» Start testing

Inspect after Inspect Yes[] . Wh(:tger_
test during test inspect during
test

Take photos » Test Report

4.5 Test Conditions

4.5.2 IP6X test
The chamber shall contain 2 kg of powder for every cubic metre of its
volume. The talcum powder used shall be able to pass through a
square-meshed sieve whose nominal wire diameter is 50 ym and
whose nominal free distance between wires is 75 pm.
Test duration: 8 hrs

4.5.1 IPX7 test
Water depth: 1000mm
Test Duration: 30min
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4.6 Test Photos

Before test
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Test setup

IP6X
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After test

IP6X
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Place for the testing:

RN F 2 X E R B i AeE Tk B #—#H%.
1/F, Fengze Building B, The Second Industrial Park of Huafeng, Nanchang Road,
Hangcheng Street, Baoan District,Shenzhen.

2 AHETE BTT s &2
This report is considered invalidated without the Special Seal for
Inspection of the BTT.

A A AFIRE. IR
This report shall not be altered,added and deleted.

4 AR A N SRAE R A A S I 25 SR A
The results relate only to the items tested.

5.4 R R RABIE R S8 .

This report shall not be published as advertisement without the approval of BTT.

6. 44 & N AN RIE T WS HM ], ARG R RBUAAR A = A .
The contents of this report are for internal reference of the commissioning party only.
The final interpretation right of this report belongs to BTT.

7 REZ BTT fhmathsle, A7 2 il il 4 & o
This report shall not be copied partly without the written approval of BTT.

B ARG H AW, HAKEIRE 10 RZNERAFEKAR.
Please contact with us within 10 days after you received the report if you have any
questions with it.

9.BR %2 R il B B R ST B B2, BT R I AR R E O RO R i AN A
o
All expired samples which exceed standard time limited will not be remained,
unless clients have special declaration with payment.

10.BR% 7R3 ) FF B IR SCAT A S B R, AR ORI ) BT 10 sk R AR A I =4
All of the testing record would be kept for three years unless the customer declares and
pays administration fee in advance.

i 459 End of report***
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